
GZFI8125.1
Key Part Number Description Qty

 0 FREEMOTION 0
 0 00/00 SMITHFIELD 0
 0 COMPANY 14 0
 0  0
1 GZ5513 FRAME 1
2 GZ9424 BASE 1
3 GZ4420 DIP RESIST ARM 1
4 GZ5516 RIGHT DIP ARM 1
5 GZ5517 LEFT DIP ARM 1
6 GZ5518 RIGHT PULL-UP ARM 1
7 GZ5519 LEFT PULL-UP ARM 1
8 GZ9423 DIP ASSIST 1
9 GZ5577 DIP HANDLE 2
10 GZ3516 TOWER FRONT COVER 1
11 GZ3248-09 GUIDE ROD 2
12 GZ2336 WEIGHT TUBE 1
13 GZ4392 TOP PLATE 1
14 GZ30598 10-POUND PLATE 21
15 GZ3453-2 TOWER CAP 1
16 GZ1486 BASE FOOT 4
17 GZ1517 FRAME FOOT 1
18 GZ3073-03 DIP ASSIST AXLE 1
19 GZ1032-01 DIP HANDGRIP 2
20 GZ1730 HANDGRIP MATERIAL 4 FT

20A GZ1758 1" COLLAR 2
20B GZ1757 1" CAP 2
20C GZ1761 SET SCREWS 16
21 142324 DIP ASSIST BUMPER 2
22 GZ30774 THREADED SUPPORT BLOCK 4
23 GZ1111 BUMPER 1
24 GZ1063 CABLE END 1
25 GZ5020-33 TOWER CABLE 1
26 GZ1353 COUPLER COVER 1
27 GZ1504 TRIM 2
28 GZ1020 SMALL GUIDE BUSHING 2
29 GZ30786 WEIGHT TUBE PIN 1
30 GZ1391-01 WEIGHT INSERT 43
31 GZ1678 WEIGHT BUMPER 2
32 GZ1011-01 DIP ASSIST BEARING 2
33 GZ1003-09 SMALL PULLEY 1
34 GZ1003-08 LARGE PULLEY 2
35 GZ3102 LARGE CABLE GUARD 1
36 GZ30429 SMALL CABLE GUARD 1
37 GZ1715 DIP ARM BUSHING 4
38 GZ1500 WEIGHT PIN 1
39 GZ1012-12 3/8 X 1.5" BTTN HEAD SCRW 12
40 GZ1012-07 3/8 X 0.5" BTTN HEAD SCRW 10
41 GZ1013-04 3/8 X 2" SOCKET HEADBOLT 8
42 225696 1/4 X 1" BUTTON HEAD BOLT 2
43 GZ1013-12 3/8 X 1.25" SKT HEAD BOLT 8
44 103762 #8 HEX NUT 4
45 130853 #8 X 3/4" BOLT 4
46 194353 TUBE PIN CAP 2
47 GZ1713 1/2 X 2.5" SHOULDER BOLT 1
48 GZ1009-09 1/2 X 1.5" SKT HEAD SCREW 2
49 GZ1419 STAR WASHER 1
50 GZ1431 ROD WASHER 1
51 GZ1673 SET SCREW 4

https://www.gympart.com/itemdesc.aspx?ic=FMC1094&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10114&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS501&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MC015.1&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS177&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS174&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10045&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS659&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10043&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS171&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10063&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS652&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10014&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS601&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10007&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10080&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10085&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS109&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10052&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS095&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10023&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10130&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS094&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10128&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS500&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10192&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10194&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS051&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10121&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS099&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10127&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS642&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


52 GZ1097 ROLL PIN 2
53 GZ1007 3/8" HEX NUT 10
54 GZ1430 WING NUT 2
55 GZ1418 ROD NUT 1
56 GZ1084 GUIDE ROD NUT 4
57 GZ1083 CABLE NUT 1
58 GZ1449 DIP ASSIST BUSHING 2
59 GZ1052 1" WASHER PULLEY BUSHING 2
60 GZ1018-07 SNAP RING 2
61 GZ1069 SERRATED LOCK WASHER 5
62 GZ1085 GUIDE ROD WASHER 4
63 GZ30218 ANCHOR STRAP 3
64 GZ1565 PLACKARD BRACKET 14.75" 2
65 GZ30349 PLACKARD FRAME 14.44" 2
66 GZ1021-01 RIVET 4
67 GZ1759 HANDGRIP CAP 1
68 GZ1760 HANDGRIP COLLAR 1
69 GZ1761 #10 X 1/8" SET SCREW 8
 0 NON-ILLUSTRATED PARTS 0

WHAT PART IS NEEDED?
# GZ7026 DECAL,SELECTOR PIN INSERT 1
# GZ7026FR DECAL,SELECTOR PIN INSERT 1
# GZ7026G DECAL,SELECTOR PIN INSERT 1
# GZ7026IT DECAL,SELECTOR PIN INSERT 1
# GZ7026SP DECAL,SELECTOR PIN INSERT 1

WHAT PART IS NEEDED?
# GZ7005 DECAL,CAUTION,MOVING 1
# GZ7005FR DECAL,CAUTION,MOVING 1
# GZ7005G DECAL,CAUTION,MOVING 1
# GZ7005IT DECAL,CAUTION,MOVING 1
# GZ7005SP DECAL,CAUTION,MOVING 1

WHAT PART IS NEEDED?
# GZ7003 DECAL,WARNING,EXT,1-10 PT 1
# GZ7003FR DECAL,WARNING,EXT,1-10 PT 1
# GZ7003G DECAL,WARNING,EXT,1-10 PT 1
# GZ7003IT DECAL,WARNING,EXT,1-10 PT 1
# GZ7003SP DECAL,WARNING,EXT,1-10 PT 1
# 156809 DECAL,WARNING,POLYBAG 1
# GZ30218 STRAP,HOLD-DOWN 1
# GZ7336 DECAL,MUSCLE,WT 1
# GZ7335 DECAL,INSTRUCTION 1

WHAT PART IS NEEDED?
# GZ7371 USER'S MANUAL 1
# GZ7371FR USER'S MANUAL 1
# GZ7371G USER'S MANUAL 1
# GZ7371IT USER'S MANUAL 1
# GZ7371SP USER'S MANUAL 1

https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10046&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10087&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10022&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS189&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10067&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS563&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS153&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS655&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10049&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS654&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10079&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10094&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10090&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10194&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS051&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10076&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10053&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10053&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10053&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10053&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10053&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10055&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10055&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10055&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10055&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10055&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10057&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10057&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10057&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10057&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=FMS10057&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams



